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SAMPLE INFORMATION:

Description:
Assortment:
SKU/style No.:

Factory/Supplier/Vendor:
Country of Distribution:

Quantity Submitted:
Testing Period:

Stainless Steel Bottle

Numo Manufacturing
United States
1 pc + 1 lot Parts

Purchase Order Number:

Toy Co./Agency:

Country of Origin:
Labeled Age Grade:

Recommended Age Grade:

12/16/2013 — 12/19/2013 Tested Age Grade:

United States

OVERALL RESULT:

At the request of the client, the following tests were conducted:

PASS

CONCLUSION TEST(S) CONDUCTED
PASS CPSIA Section 101, Total Lead in Substrate Materials
PASS Client’s Requirement, Total Cadmium Content in Substrate Materials

ANSECO GROUP (HK) LIMITED

Vincent Chow Wai Kit

Manager, Chemical Laboratory

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

# Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

ANSECO GROUP (HK) LIMITED 14/F, Yoo Hoo Tower, 38-42 Kwai Fung Crescent, Kwai Chung N.T., Hong Kong Tel: 852-3185 8000 Fax: 852-3572 0374
ansecogroup.com

CS-HK-F024

130528
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DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Analysis performed by Inductively Coupled Plasma Optical Emission Spectrometry to determine compliance

with the above referenced regulation. [Referenced Test Method: CPSC-CH-E1001-08.2 (Metal) and CPSC-
CH-E1002-08.2 (Non-Metal)]

Specimen No. 1 2 3 4 5 Limit
Test Ttem Result Result Result Result Result Total
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Pb 13 LT 10 LT 10 LT 10 LT 10 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 6 7 === === === Limit
Test Ttem Result Result Result Result Result Total
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Pb LT 10 LT 10 100
Conclusion PASS PASS ---
Note:
Pb = Lead

mg/kg = Milligram per kilogram
LT = Less Than

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
# Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

ANSECO GROUP (HK) LIMITED 14/F, Yoo Hoo Tower, 38-42 Kwai Fung Crescent, Kwai Chung N.T., Hong Kong Tel: 852-3185 8000 Fax: 852-3572 0374
CS-HK-F024 ansecogroup.com 130528
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DETAILED RESULTS:

Client’s Requirement, Total Cadmium Content in Substrate Materials

Analysis performed by Inductively Coupled Plasma Optical Emission Spectrometry to determine compliance
with the above referenced regulation. [Referenced Test Method: ASTM F963-11 Clause 8.3.1]

Specimen No. 1 2 3 4 5 Limit
Test Ttem Result Result Result Result Result Total
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cd LT 10 LT 10 LT 10 LT 10 LT 10 40
Conclusion PASS PASS PASS PASS PASS
Specimen No. 6 7 === === === Limit
Test Ttem Result Result Result Result Result Total
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Cd LT 10 LT 10 40
Conclusion PASS PASS --- ---
Note:
Cd = Cadmium

mg/kg = Milligram per kilogram
LT = Less Than

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
# Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

ANSECO GROUP (HK) LIMITED 14/F, Yoo Hoo Tower, 38-42 Kwai Fung Crescent, Kwai Chung N.T., Hong Kong Tel: 852-3185 8000 Fax: 852-3572 0374
CS-HK-F024 ansecogroup.com 130528
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SPECIMEN DESCRIPTION:
Specimen No. Specimen Description Location
1 Black plastic Lid
2 Translucent soft plastic Gasket
3 Silvery metal Loop of carabiner
4 Bright silvery metal Carabiner
5 Sharp silvery metal Lock of carabiner
6 Dull silvery metal Rivet of carabiner
7 Matt silvery metal Bottle

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
# Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

ANSECO GROUP (HK) LIMITED 14/F, Yoo Hoo Tower, 38-42 Kwai Fung Crescent, Kwai Chung N.T., Hong Kong Tel: 852-3185 8000 Fax: 852-3572 0374
CS-HK-F024 ansecogroup.com 130528
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SAMPLE PHOTO:

-End Report-

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
# Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.
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